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Report No.: CMC241128051

TEST REPORT
Uk gy

Name of Goods

Yot A4 R

Cylindrical lithium-ion
rechargeable cell
[ T AT 78 FEL AR G 1 RS

Model

o IMR18650-1200mAh
iERs

Commissioner

AL

Xinxiang Hongli Supply Source Technology Co., Ltd.
W 2 ik )y IR A PR A F)

Commissioner’s
Address

Ak

West section of Xinglong Road, Xinxiang Economic Development Zone, Xinxiang County,
Xinxiang City, Henan Province

T FE B 2 T8 2 BB 2 205 T X M B I 78 BL

Manufacturer
PR

Xinxiang Hongli Supply Source Technology Co., Ltd.
W 2 ik )y IR PR A F)

Manufacturer’'s
Address

AT MLk

West section of Xinglong Road, Xinxiang Economic Development Zone, Xinxiang County,
Xinxiang City, Henan Province

T BB 2 T 2 BB 2 25T I X M B I 7 BL

Manufacturer’s
Contact Telephone

)RR L

E-mail HE4E 760172564@qg.com

+86-18637376487

Web [k http://www.xxshldy.com/

Trade Mark/
identification
AR B

Size R~F
(DxH)

Shape
AR

Cylinder

[ AT A4 (18.2x65.0)mm

Nominal Voltage
FRFRHL

Charge Voltage Rated Capacit
g g 4.2\ Pacly

S 1200mAh
7o HL L HUE A &

3.7V

Cell Model
Lt 7R

Cell Rated
Capacity
R AE A

Cell Nominal
Voltage

CER LY A VS

IMR18650-12
00mAh

1200mAh

Cells Number
IR =+

Sample
Receiving Date

P i H

2024.11.28 Testing Date 2024.11.28
B A 2024.12.12

Test conclusion
e 2 1%

The sample has passed the test items of UNITED NATIONS “Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/ Amend.1 Subsection 38.3

I, R EIEE GRIEAMPRETMD) G 7 BT 215 1) 38.3 FriE 2K,

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
R AR RN 5 22 X AR AT R 41X 5 el B A % Tolkbel ) 55 B #% 101, 104
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Report No.: CMC241128051

Test Standard HrlFFHE
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3
BeAE GRIGMPRHETMY B 78T 1B1E 1) 38.3 7

Description and illustration of the sample: The sample’s status is good.

FER UL Stk . BRI R 4T

Test item Sample No. State Remark
i H TR W&
At first cycle, in fully charged states
F 1 AREEY, BERBERE
After 25 cycles ending in fully charged states
% 256 DA, sEartiiRE
At first cycle at 50% of the design rated capacity
FANTIBCE I 50% B i A ERAS
After 25 cycle at 50% of the design rated capacity
F25N AT 50% B THAUE A EUIRAS

C001~C005

Test1 ~Test5
C006~C010

C011~C015

C016~C020

At first cycle in fully discharged states

BN TR, EAEBURE

After 25 cycles ending in fully discharged states
F25N AT, SRR

C021~C030

C031~C040

CXXX is used as the sample number of cells SN241128051CXXX, “X” is 0~9.
CXXX AR U PR 45 SN241128051CXXX, X=0~9.

Description of the deviation from the standard, if any:

AL 25 AN b o T 14 0 B«

Test environment conditions: Ambient temperature: 25°C £5°C, Ambient humidity: 45%-75%
o IR EE 2% A« WERE: 25°C£5°C; HERRE: 45%-75%

Remarks:

ek

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Report No.: CMC241128051

CMC TESTING
p R IE
ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause | Requirements Result Verdict

B | EER WRER Al
38.3.4 Procedure
Rl p
38.3.4.1 | Test 1: Altitude simulation
B 1. SEED

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours
at ambient temperature (20+5°C).

K gt M LI ZE AR O 2045°C, KR SIS KT 11.6kPa (IS IEAF AN T 6 /M

Requirements f5 i E K : The samples C001~C010:
1) Cells and batteries Mass loss limit reference: Table 38.3.1 | No leakage, no venting, no
Femm iR HURRES % K 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. %s*5 >4 C001~C010
relating to voltage is not applicable to test cells and batteries | fIFES:: B, L. T
at full discharged states. filtA s oA UL R TR K
FE RIS J5 T 3% FEU RIS TR B8 AT T B R 90 % IR | R

ANiE T 58 48056 HU ) b Bl L T 4 The data is shown in Test

3) No leakage, no venting, no disassembly, no rupture and no | T.1 #¥& W3 T.1

fire. Ffdn (FD) NGB, OHA. TR, TR LTS
ERILR KA

Test 2: Thermal test

B 2: RERR

Test cells and batteries are to be stored for

R AN VB 2E A7 i 2 A G T

1) For small cells and batteries: one temperature cycle: 72+2°C (6h) ~ -40£2°C (6h)
XFF /N AT A . — KR G Ny 72+2°C (6h) ~ -40+2°C (6h)

For large cells and batteries: one temperature cycle: 72+2°C (12h) ~ -40+2°C (12h)
X T ORAY it AT A . — KR BEJB A 72+2°C (12h) ~ -40+2°C (12h)

2) The maximum time interval between test temperature extremes is 30minutes.

i P2 e 4 Fme K T R I 1 9 30main

3) This procedure is to be repeated 10 times. & 10 X{E#.

4) after which all test cells and batteries are to be stored for 24 hours at ambient temperature

(205°C). 7L G, A Z17E 2025°C 24 N E 24 /).

Requirement FxE %K ; The samples C001~C010:
1) Cells and batteries Mass loss limit reference: Table 38.3.1 | NO leakage, no venting, no
B R RIS %, % 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement | NO fire. %i*’y C001~C010
relating to voltage is not applicable to test cells and batteries [OFtam: KB THA T
at full discharged states. [N R E YT W E
P R0 P SR TR0 T PR LU 1 90 % JLEER | B

ANTE FH T 56 48 T80 FL I LV N VB 2 The data is shown in Table
3) No leakage, no venting, no disassembly, no rupture and no | T-2 i W& T.2

fire. Fefn (R NGB JTCHFR. AR, TR L& TG
EKR IR KA.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause

B

Requirements Result

PRAEEDR WRER

Verdict
Pall

38.3.4.3

Test 3: Vibration
B 3 w3

1) Cells and batteries are firmly secured to the platform of the vibration machine.

TN R T 2 2R [ b 2 B e R 6 (B mD E.

2) The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz
and back to 7Hz traversed in 15 minutes.

PR LLIESZ WL, L 7THZ 35004 200Hz, SRS AERCD R3] 7THZ 9 —DMER, — DMEH R
15 73 BRI BT RS AR X .

3) For cells and small batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz
is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 8gn occurs (approximately 50Hz). A peak
acceleration of 8gn is then maintained until the frequency is increased to 200Hz.

XF TR AN I AN THZ JFAG, DA 1gn HOWEE IR B ORFF AR, HEIIA R 18Hz. A%
PRIGOREFAE 0.8mm Cel (A% 1.6mm) I HARZ SN B B 3 8gn FIIEAE I Z (K% 50HZ) .
SRJEORTF Bgn RIIEME IR, BRI hnF] 200Hz.

For large batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 2gn occurs (approximately 25Hz). A peak acceleration
of 2gn is then maintained until the frequency is increased to 200Hz.

X R M 7THz JF4R, DL 1gnMUE(E IR BEORFFAAE, EFIAR] 18Hz. A5 R IRIE IR
FFAE 0.8mm CE AL 1.6mm) Jf HATRIE hn B 2 H B 2gn FIIEAE IR E (K4 25H2) . A5
PRFF 2gn IUEAE NI, B 20515 N $] 200Hz.

4) This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting position of the cell. One of the directions of vibration must be perpendicular to the
terminal face.

DAFR B o — /N T ) 06 00 T ELRE AR, AN H A = A ELAH R B 7 ) B AEEE 12 IR,
BANTTIA 3 AN/NEE, 3R 9 /N,

Requirements HpifEE K : The samples C001~C010:

1) Cells and batteries Mass loss limit reference: Table 38.3.1 | No leakage, no venting, no
Feam iR HURRES % K 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. 4“5y C001~C010
relating to voltage is not applicable to test cells and batteries | fIkER: LB LHA. T
at full discharged states. fil A TEREZE LA R T K R

P a6 5 I R AN TS BT T B FUE ) 90 % I EK | R

ANTE FH T 56 48 T80 FL I LV N VB 2 The data is shown in Table
3) No leakage, no venting, no disassembly, no rupture and no | T.3 % .3 T.3

fire.

Fedh (R NGB CHFR. oMk, o L& To#E K
LRI A

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Clause | Requirements Result Verdict

B | RAEER WRER Al

38.3.4.4 | Test 4: Shock

B 4 e

1) Test cells and batteries shall be secured to the testing machine.

ARG ] AR 2 ] 7 1 4 R b M R e LA ot ) 4 P E 1 3

2) Each cell shall be subjected to a half-sine shock of peak acceleration of 150g, and pulse
duration of 6 milliseconds. Large cells may be subjected to a half-sine shock of peak
acceleration of 50gn and pulse duration of 11 milliseconds.

X EEAS FL I LA E Dy 150gn FR 21 TESZ e B o7, Jhkarir sk 6ms, DR RATIBA 22 52 i R i
J& 50gn AK i HF LN ] 11ms B2 IE5Z B -

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150gn (or

100850

mass

Acceleration (gn )=_(

), which is smaller) aneration of 50gn» (or Acceleration(gn )= (M)

mass

which is smaller) and pulse dud pulse duration of 6 milliseconds, large batteries shall be
subjected to a half-sine of peak accelration of 11 milliseconds.

XA LB AR (4 150gn (B | (S20) i (5 /IMED 934 IESZ A g BER 7, ik #7482 6ms,
RHLHIZ 5 5 FE 50gn (S5 [(200) e /IMED) AiF 4 T8 11ms 1920 iF 3%
i

3) Each cell or battery shall be subjected to three shocks in the positive direction followed by
three shocks in the negative direction of three mutually perpendicular mounting positions of
the cell or battery for a total of 18 shocks.

BEA A I BRI 2 Z0AE = A ELAH T B L 22 e T L i IR T R 2 =ikl B AE R IR
=Ry, B2 18 kit

Requirements FrufEE R The samples C001~C010:

1) Cells and batteries Mass loss limit: <0.2%. No leakage, no venting, no
FE il BT B 45125 <0.2% disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. %s*5 >4 C001~C010
relating to voltage is not applicable to test cells and batteries | fIkES: LB, LHS. L
at full discharged states. (2L R E IV S W )
E i 00 5 T i B B AMIS T8 BT TP 6 FE R ) 90 % LBk | R

ANiE T 58 4T85 LK) F b L T 4 The data is shown in Table
3) No leakage, no venting, no disassembly, no rupture and no | T.4 #¥z & T.4

fire.

Fedh CREIRD NGB, THFR. iR, Bz L ek K
MEHIRA .

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Report No.: CMC241128051

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Result

WRER

Verdict
Pall

Requirements

PRAEER

Test 5: External Short Circuit
Bl 5: MRS

1) The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature 57+4°C.

Jonpk F vl eV ZELAE o L B IS AR E FE 57+4°C

2) The cell or battery shall be subjected to a short circuit condition with a total external
resistance of less than 0.1 ohm at 57+4°C, This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C.

B R IE /N T 0.1Q (S HPH RIS BEAT LB, FEAIIANRIRER 2] 5724°C Z 5 {RH¥
FLEOIRAS 1 /ML B

3) The cell or battery must be observed for a further six hours for the test to be concluded.

Xt e ith B Pt 2H 6 B — D WS 6 NN A RE TR A i

Requirements Fr#EZR
1) Cells external temperature not exceed 170°C.
PRV 4 e e 2 T i S 82 AN i 170°C

The samples C001~CO010:
No disassembly, no rupture
and no fire.

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

MRAF SN E 6 NI NEME. TR TR

%54 C001~CO010 fIFE M :
TefRAA . Tomk 2 DA o kK B
Ko

The data is shown in Table

T5 B WEK TS

Test 6: Impact / Crush
B 6 #d/HE

Impact (applicable to cylindrical cells not less than 18mm in diameter)
I GEHTEAANT 18 Z KA FEFETY fit)

1) This test sample cell or component cell is to be placed on a flat smooth surface.

H IR A ft Y ) R B T P R b T AE — AP - 1 |

2) A15.8 mm diameter bar is to be placed across the center of the sample, A 9.1kg mass is to
be dropped from a height of 61+2.5cm onto the sample.

W —EAR 15.8mm AN 4N B s it el v rh B8ORS, F — BN 9.1kg A4 M 61+2.5cm
1 e PV TRV

3) The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8mm + 0.1mm diameter curved surface lying
across the center of the test sample. Each sample is to be subjected to only a single impact.
P sz T R, VRS 5 B3R AT JF SRR R O U ELAR 15.8+0.1 2K 3 i R i
R E . B PDulFER e — kit

Requirements A% K :

1) Cells external temperature not exceed 170°C.

7 P e v 3 TR AN I 170°C

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

M 5SS 6 /NS ol Tomi

The samples C011~C020:
No leakage, no venting, no
disassembly, no rupture and
no fire. %57y C011~C020
AORE . ORI TCBR. C
ERIE .

The data is shown in Table

T.6 HdE WLk 7.6

ToHE Ko

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause

B

Requirements Result

PRAEEDR WRER

Verdict
Pall

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18mm
in diameter).
PEE GER TR, 8%, M/ it MR D T 18 = KA B TE ) .

1) A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to
be continued until the first of the three options below is reached.

s HLt T AR PSP T B 55 I, $5 I I FEB IR, AR5 — i B A R
N 1.5 EOKIFD . HEFr8idttr, BRI T =Mz —:

(a) The applied force reaches 13kN + 0.78kN.

AN 15 2] 13 TR 140,78 T4+,

(b) The voltage of the cell drops by at least 100mV.

R AR L R B 2220 100 224K .

(c) The cell is deformed by 50% or more of its original thickness.

R AR T 1 SR ) T 1Y) 50% K A E .

2). A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells,
the crush force shall be applied perpendicular to the longitudinal axis.

TR A T B A 2 P s 2 M B 9 P — Tt s o L4108 0 T2 R s 2 MG ST 4B R Tt o [  FL I
N5 Nl 3 LR 7 [ i s

Requirements FrifE ER :

1) Cells external temperature not exceed 170°C.

PR PR B v 2 T B S AN B 170°C

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

MAH S5 E 6 AN, TR, X,

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China

PP AR RN S 22 DX AT A4 X 5 el % A Tolk Bel ) 55 B #% 101, 104

400-1668-320 info@cmczj-lab.com www.cmczj-lab.com




.

CMC TESTING

48 R v

Report No.: CMC241128051

ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

Clause

B

Requirements Result

PRAEEDR WRER

Verdict
Pall

38.3.4.7

Test 7: Overcharge

Bl 7: IEFRH

1) The charge current shall be twice the manufacturer’s recommended maximum continuous
charge current. DAl p 2 13 ) fe R AR 282 70 FELHL VAL PR A A5 00 o 7R L

2) The minimum voltage of the test shall be as follows: R 1) /N L E U0 R -

a) When the manufacturer’'s recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of two times the maximum charge voltage of
the battery or 22V.

36 P S L 78 RS AN KT 18V I, 156 14 5 /) Fi L 2 LT 4 A K T L P S Y P 15 B 22V
I BN

b) when the manufacturer's recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.

3 P A U 78 L L T R 18V I, 6 A R /0 U B DM B K T L Y 1.2 e

3) Tests are to be conducted at ambient temperature 20+5°C, The duration of the test shall be
24 hours. A5G N EMEEIRE (20£5°C) NihAT. HEATIRER 1IN (B SR 24 /N .

Requirements H5ifE ER:

No disassembly and no fire during the test and within seven
days after the test.

RIG I AR ARG G 7 RN TR, ToiE K.

Test 8: Forced discharge
Rl 8:

Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D.C. power supply at an initial current equal to the maximum discharge current specified
by the manufacturer.

TN S EFRBRIRE (2025°C) N5 12V B HUUR 5 BETE RS 46 B I 55 T 11 e 45 8 K

T L BELIAL PR 25 A T i TR

The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by the initial test current (in
ampere).

T 2 R /I 5 AR R BEL A7 A 5 e T BB R, TSRS L 45 TE R F IR . R FRI AT
SRR TSR, TR P P ] (/0N ) 82 45 T L 2 B ok DA 4 ks FRL VAL (22 ) o

Requirements Hy %K The samples C021~C040:
No disassembly and no fire during the test and within seven no disassembly and no fire.
days after the test. %5 N C021~C040 KL
RIS AR5 7 R TCfA, Toike k. Toffth. Tk KR .

The data is shown in Table
T.8

o W& T.8

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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ST/SG/AC.10/11/Rev.7/Amend.1 Subsection 38.3

General terms and definitions —fEARIEES B X

Table 38.3.1: Mass loss limit
% 38.3.1: HEWRKRE

Mass M of cell or battery Mass loss limit
P B PV 2E 5 & M Joi R 45 R BRAE
M<l1g 0.5%
19gsM<75¢g 0.2%
M > 75¢g 0.1%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1 - M2)/M1 x 100
JREA R EACE, TR A5
FiE# R (%) = (M1 - M2)/M1 x 100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed the
values in Table 38.3.1, it shall be considered as "no mass loss".

b ML R IRES AT 15 B, M2 210585 15 . AR BB R A 3R 38.3.1 IS EUE , MAL N TE R B HR”
Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of material

(except battery casing, handling devices or labels) from a cell or battery such that the loss of mass exceeds the
values in Table 38.3.1.

B TR 0] DU B i R B A A o A Rt B 2 R, BRI BRI A R B A 2k O ELEE Fb Ah
7o, WskE. Bibr%y) , REMKEERE 38.3.1 fi sl HEUE-

Venting means the release of excessive internal pressure from a cell or battery in a manner intended by design
to preclude rupture or disassembly.

e AR B v J7 ORI L T B A A N S 0 R T, B L L R A

Disassembly means a vent or rupture where solid matter from any part of a cell or battery penetrates a wire
mesh screen (annealed aluminium wire with a diameter of 0.25 mm and grid density of 6 to 7 wires per cm) placed 25
cm away from the cell or battery.

A T R R R A P b S P Y LA A 8 o 6 I A ) 5 5 e T A 2 PRV R L 25 em AR Y 22 X i C L 4% 0.25 mm
gL, PRREEREK 6 £ 7 KMEL) .

Rupture means the mechanical failure of a cell container or battery case induced by an internal or external
cause, resulting in exposure or spillage but not ejection of solid materials.

T E i A BB A8 T 8] 5 JES FY P s 5 4% B R T A AP SE LRI, 3Gl P e 2 i it Y, (LG [ A 55

Fire means that flames are emitted from the test cell or battery.

A o Fi 6 L T B L A KO E

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Test Data Kl

Table T.1 Altitude simulation (& T.1) = EE#

Test Pre-test % Al After test 146 5

sample Mass loss Change rati Stat
status Mass Voltage Mass Voltage R ange ratio atus

e | 9 wE| wE | mE | o | BEHOS | wR
s © v) © v)

, Ccoo1 34.205 4.18 34.204 4.18 0.003 100.00 Pass &%
First cycle,

fully C002 34.196 4.19 34.196 4.18 0.000 99.76 Pass &%

Chs";‘;?gd C003 | 34.179 4.18 34.179 4.17 0.000 99.76 Pass £

BHIRJER | C004 34.124 4.19 34.124 4.19 0.000 100.00 Pass &%

Q«H— N \jt
WHUIRES C005

34.201 4.19 34.198 4.19 0.009 100.00 Pass &%

PN
25th cycle, C006 34.188 4.18 34.188 4.18 0.000 100.00 Pass &%

fully coo7 34.179 4.19 34.179 4.19 0.000 100.00 Pass &%

Chs";‘;?gd C008 | 34.162 4.18 34.160 4.18 0.006 100.00 Pass i

25 A& | C009 34.122 4.19 34.122 4.19 0.000 100.00 Pass &%

NE:s N ‘js
AR C010 34.156 4.19 34.156 4.18 0.000 99.76 Pass &%

Notes JER:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less
than 90 %. fillf5, FEM GBI, JTCHER. oMR. BN K. HEHA/NT 90 %.

Table T.2 Thermal test (& T.2) EERK:

Test Pre-test % | After test X% /5

sample U Change ratio Status
status Mass Voltage Mass Voltage R g I u

e F WE | R S o | BEROS | s
s © V) © V)

First cycle C001 34.204 4.18 34.197 4.15 0.020 99.28 Pass &%
fully C002 34.196 4.18 34.192 4.13 0.012 98.80 Pass &%

Chs";‘;?sd C003 | 34.179 4.17 34.169 4.13 0.029 99.04 Pass &%

B IXPEIAR C004 34.124 4.19 34.116 4.15 0.023 99.05 Pass &%

Ny N ‘jt
LR C005 34.198 4.19 34.186 4.14 0.035 98.81 Pass &%

PN
25th cycle, CO006 34.188 4.18 34.179 4.15 0.026 99.28 Pass &%

fully Coo7 34.179 4.19 34.168 4.15 0.032 99.05 Pass &%

Chs";‘;?gd C008 | 34.160 4.18 34.154 4.14 0.018 99.04 Pass %

25 4G | CO009 34.122 4.19 34.115 4.14 0.021 08.81 Pass &1&

NE:s e~
RS C010 34.156 4.18 34.151 4.13 0.015 98.80 Pass &%

Notes yEBE:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less
than 90 %. fill)5, FEMICB. LR, iR, TG K. BEA/NT 90 %.

101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Table T.3 Vibration (38 T.3) #&3

Test Pre-test &% Bl After test 146 5

sample | | Mass loss Change
Mass Voltage Mass Voltage P L

Status
gk

status > > ratio
Ko BB & TR s L LU (%) H L (%)

IR (@) V) 9 V)
. Ccoo1 | 34.197 4.15 34.197 4.14 0.000 99.76 Pass &%
First cycle,
fully co02 | 34.192 413 34.192 413 0.000 100.00 Pass &%
Chs";‘;?:d Co03 | 34.169 413 34.168 413 0.003 100.00 Pass &%
HIXPEFR | C004 34.116 4.15 34.116 4.15 0.000 100.00 Pass &%
st
RS [Tco0s | 34.186 4.14 34.184 4.14 0.006 100.00 Pass &%
I\
25th cycle, | G008 | 34179 4.15 34.179 4.15 0.000 100.00 Pass &%
fully Cco07 | 34.168 4.15 34.168 4.14 0.000 99.76 Pass &%
Cr‘s?;?:d Co08 | 34.154 414 34.154 414 0.000 100.00 | Pass &%
25 A5 | C009 34.115 4.14 34.115 4.13 0.000 99.76 Pass &#%
R VR A
RS Too10 | 34451 413 34.148 413 0.009 100.00 Pass &%

Notes yERE:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less
than 90 %. fillf5, M Ele. THER. oMk, TR K. BEEADNT 90 %.

Table T.4 Shock (& T.4)

Test Pre-test {5 i After test {5 5

sample Mass loss Change
status Mass Voltage Mass Voltage R Fatio

= =R =R 4t
DU B GUR B Lk (%) H1 % B (%) Zi
R (9) V) (9) %)
_ Co01 | 34.197 4.14 34.197 4.14 0.000 100.00 Pass &%
First cycle,
fully C002 | 34.192 4.13 34.190 4.13 0.006 100.00 Pass &%
CZ?;?sd C003 | 34.168 413 34.168 413 0.000 100.00 Pass &%
HIXTEHR | Co04 34.116 4.15 34.116 4.14 0.000 99.76 Pass &1&
‘\—H— N \j‘<‘
AR C005 | 34.184 4.14 34.184 4.14 0.000 100.00 Pass & 1%
C006 | 34.179 4.15 34.179 4.14 0.000 99.76 Pass & 1%
25th cycle,
fully C007 | 34.168 4.14 34.167 4.14 0.003 100.00 Pass &%
Chs";‘;?sd Co08 | 34.154 414 34.154 413 0.000 99.76 Pass & 1%
25 KJEFR | C009 | 34.115 4.13 34.115 4.13 0.000 100.00 Pass &%

W HUIRAS PN
C010 | 34.148 4.13 34.145 4.13 0.009 100.00 Pass &%

Status

Notes ¥HRE:
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. feillja, FEMIEEBHR. THER. ek, EBERMICE K. HIKHA/NT 90 %.
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Table T.5 External short circuit (38 T.5) JMBMEEE
Test sample status No. Maximum external temperature (°C) Status
KDL SRS 95 K =i E(°C) 4
Co001 92.5 Pass &%
First cycle, fully C002 95.2 Pass &%
charged state €003 94.6 Pass &%
H AR RS C004 98.5 Pass & 1%
C005 89.6 Pass &
C006 90.2 Pass &1
25th cycle, fully Coo7 93.9 Pass &1&
charged state €008 91.8 Pass &
25 IRTRH RS C009 97.4 Pass & 1%

Co010 96.2 Pass &%

Notes JEF:

Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

R i R IR A 170 °C, ARIh SA IS 6 /AN TEARA. B, Tl K.

Table T.6 Impact (& T.6)#&d

Test sample status No. Maximum external temperature (°C) Status
RV AN U TRs) K =i E(°C) ERP R

Co11 89.1 Pass &%

First cycle, 50% C012 95.2 Pass 2%

charged state Co13 94.6 Pass &%
B UK 50%7E HURES co14 98.5 Pass &%

coi15 93.7 Pass & 1%
CO016 91.9 Pass &%
Pass &%

25th cycle, 50% Cco17 97.7
charged state co18 92.8 Pass £if

C020 96.2 Pass &%

Notes ¥HRE:
Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

R fh R R AR 170°C, llh SR 6 AN ATCHAR. o, TR K.
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Table T.7 Overcharge (R T.7) T ERH
Not applicable ~i&

Table T.8 Forced discharge (& T.8) 3&#l
Test sample status No. Status
For A SRS Ii's gk
C021 Pass 1%
C022 Pass &%
C023 Pass &%
C024 Pass &%
First cycle, fully discharged state C025 Pass &1%
T B 58 AT RS C026 Pass &%
C027 Pass &%
C028 Pass &1
C029 Pass 1%
C030 Pass &%
C031 Pass &%
C032 Pass &1%
C033 Pass &1%
C034 Pass &1
25th cycle, fully discharged state C035 Pass &%
25 RAEHR 78 TR S C036 Pass &%
C037 Pass &1%
C038 Pass &%
C039 Pass &%
C040 Pass &%

Notes JE#:
There is no disassembly and no fire during the test and within seven days after the test.

PRSI AR G 7 RN TEREAR . oK.
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Photos of Samples

R

Picture 1. Front view of cell
3 RN R Y 3

Picture 2. Back view of cell
B 2. it e AL
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Important
= B

The test report is invalid if it is not affixed the official seal of the laboratory to it.
KR S AL = AR (Sl HE) ok

Copies of the test report without the official seal of the laboratory are invalid.

SRS IR 15 A BT I 5 AR S = A w5 (e g e P FH ) To R

It is forbidden to copy the test report partially without the written approval of the
laboratory.

ARG A S 5 P [ L N5 20 S AR T AR o

The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

KR & ol B A% i NS4 TO R

The test report is invalid if it is blotted out.

AR 25 ¥R BTG R

Objections to the test report must be submitted to CMC Testing International (Shenzhen)
Co., Ltd. within 15 days.

PR S AR FWG BT YR EIRSE 2 B+ R W A Ak i ie e GRIID FRR AR
the

The test report is valid for the tested samples only.

ARG DU A5 ASOR ARSI i 67 55

As for the Verdict, “--" means “no need for judgment”, “P” means “pass”, “F” means “fail”
and “N/A” means “not applicable”.

FIEF RN ATRELE, “PRAEE", ‘PR AEL", NARRANEH.

*** End of Report ***
*hk T&%:é%:;ﬁ *kk

Testing laboratory: CMC Testing International (Shenzhen) Co., Ltd.
R EAAL: Ak S AE GRID HRRA
Address: 101&104, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan
District, Shenzhen, Guangdong, China
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